Ingersoll

HOME
TRACTONS

ATTACUHMENTS PAINT GEMERAL INFD

ALPHABETICAL INDEX

Axle ... . o 9
Bearings, Spindles. ... ... ... .. ... . 11-13
Belts ... ... .. . o o 57
Blades.. ... ... ... . o o 11-13
Bracket, Mounting. ... ... ... ... ... . ... 9
Decals... ... ... ... .. ... ... .. ... .13
Deck ... .. ... . 57
Mounting Bracket.... ... ... ... .. .. . .. 9
Guardsand Covers ..... ... ... ... ... ... . 5-7
Housing, Spindles. ... ... .. ... ... . 11-13
Lift Links ... ... ... .o oo 57
Pulleys ... 11-13
Spindles ..., 11-13

WWhEelS. ... e 9

Rotary Mower
L47, M47, N47, RM44YR
Parts Catalog 8-2711




MAIN
IMDEXR

INDEX

There is an index at the front and rear of this
catalog. The front index is an alphabetical index of
the major groups or assemblies.

The rear index is a numerical index of the part
numbers and pages on which these numbers are
shown.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are algned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are 1n a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and reguired guantity of the part shown in the
illustration.

UAR - "Use as required" indicates that the part
quantity is variable

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the descripton will be
indented under the assembly description In the parts
list.

O/L - "Obtain locally”

- ‘“Footnotes” are added to a part number
when more information is needed for identification.
They only relate to the part numbers indicated.

All arders must include the following information

GENERAL INFORMATION

PARTS ORDERS

1.  Correct part number.

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5 All necessary product identification numbers.
6. Method for sending the parts

7. Complete and correct address.
CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued

IMPORTANT: Put all revisions into the catalog as
s00N as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand {(RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator's seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The guantity for an indented
part I1s the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ'D

C 55159 CYLINDER ASSY -rearsteering ... ... ... .0 0 il 1

28 C 56208 SOCKET ASSY - rear CYIINGEI c.vi i e e e 1

29 C 55956 PLUG - adjusting, SOCKET @85 ... cvccv v e e e 1
30 C 55957 SEAT- 50CKEt, DAl e
31 C 56210 SPRING-SOCKET . ...t e e,
32 C 58209 SEAT - SOCKEE SPIING covvi it e e e s
33 G 45175 CLAMP ASSY - SOCKEE 858Y ..iviviieeee e e
16- 836 BOLT-1/2"X2-1/4" NLF. NBXii it et
34 132- 104 PIN-COttEr, 3/ 18 K37 . et e
35 C 55889 STUD - ball, socket & cYIINEE ....iovi e
36 13- 410 BOLT-1/4"x5/8"N.C.hex ... ... ... .. o ol e e
37 92- 4 LOCK WASHER - 1/4"SAE ... ... .. .. .. . e e



PMDEX

REF.

SO0 RRWN —

—_

PART NO.

28849
28850
28850
28484
28485
30870
31643

COaOoOo0o0n

32776
32777
32778

oo

PAINT AND OIL
PAINT
DESCRIPTION REQ'D
BLACK - semi - gloss, 12 oz spray {2 percarten) ... ... ... ... .. . o o . 1
BLACK - semi - gloss, quart {2 per CartonN) ... e e e 1
BLACK - semi - gloss, heat resistant, 12 oz spray {2 per carton) ........oooceeeviivennn, 1
POWER RED - gloss, 12 oz spray {2 percarton) ... ... ... ... .. o el ol 1
POWER RED - gloss, quart {2 per carton) ... e e 1
SILVER - gloss, 12 0z. spray (2 Per GArtON) ......cocev et e e e e e 1
POWER RED - gloss, 1 0z touch up, {1 doz percarton) . ... ... ... ... ... ... .. 1
OIL
OIL - SAE 30, SF, quart (12 per CaSe) . ... oo e et e 1

OIL - SAE 5W20, SF. quart (12 percase) . ... ... ... o o il e

OIL - SAE 20wW4Q, SF, quart {12 per case)



DEY

MODEL L47, M47, N47 - ALL
RM44YR - Before PIN 043050

DECK DRIVE
PULLEY

FLAT IDLER
PULLEY

ATTACHMENT DRIVE
PULLEY (TRACTOR}

W

%

AFTER THIS Pii




DEY MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

T A
OLQOD\IO'DCH-P-(;)M—\m

WNMNMNMNNNMNNNMN 2223 33333 3
DOV PPN, WNN S

*

*k

DECK, BELTS AND COVERS
L47, M47, N47 - ALL
RM44YR - Before PIN 043050 AFTER THIS PIN

PART NO. DESCRIPTION REQ'D
C27091 COVER - deCK BEIE.......oceeeee e e et e s 1
187-1036 SCREW - 1/47 - 20 x 1/2” self-tapping ....cc.ccoii e e e e 8
C27092 GUARD -deck DEIt. ..o e e e 2
187-1328 SCREW - No. 8- 18 x 3/8" self tapping ..ot e e 2
C22707 BELT = GBCK oot iiee it e et er e et r e et e aa et an e e 1
C27120 BELT = lVE it ettt et et e e e ettt n e ettt e s 1
C27093 DEFLECTOR L. et ettt et et et e e e e s eant e aass e e aneas 1
111-101 BOLT - 1/4" - 20 x 5/87 carfiage ... ... .. oo o e et e e e e e 5
192-19 LOCKWASHER - 1747 ... .. . o o i i it et e e e e e 5
129-101 0 e 7 PO -
C27094 PAD - footrest R H. {shown)... ... .. .. . . . . . . . .. 1
C27095 PAD -footrest-L.H ... ... ... ... .. ... ... . e e e e e e
NSS * DECK - mower ... ... . . e e e e e e e A
C333092 ** DECK - mower (shown) ... ... .. . . e 1
C15560 BRACKET - axle pivot ... ... ... .. i ol it et eer e e e e e 1
111-371 BOLT -3/8"-16 X 1" caArtiage . .... ... . i ot e ceee e e e e e e 2
192-21 LOCKWASHER - 3/8" ... ... . o i et it it it e e e e e 2
129-103 AL I 7 U
C25408 BRACKET - height adjust.. ... ... ... ... .. . ol el e e e e 1
111-132 BOLT - 5/167 - 18 X 3/47 CAITIATE ....ccvetieeeeiieee ettt e et e e e e 2
193-29 LOCK WASHER - 57187 ..o i e ettt e e et ae e s 2
129-102 L I I 2
C27096 G 111 S PRSP 2
195-533 WASHER - 127 e e e e ee et e e 4
c10821 PIN = CIBVIS ..oooii e e et ee e ettt e et e e e e s snnnt e et e e 4
132-310 PIN = GO 187 X 1 et ettt e e n e et an e e s 2
C10898 PIN = SaIOlY oo s e e —————— 2
C31 501 ROLLER = GNE-SCAID ...veeeeiiiiee et e e et ee e st e e e s s saat bbb be e e s nnt e ene s 1
C315C0 SPACER - SIBBVE ...t et e e 1
C30649 WWASHER . ..o e e e e 1
131-375 BOLT -3/8" - 168 X 37 CAITIAGE .. .eet oeee s ceersi e vt et vees s se e e e aeeen e e 1
131-938 NUT - 3/8" - 16 flange I0CK.......cooi oo e e e 1

Before PIN 004789 use C33392, C31500, C31501
C306489, 131-375 and 131-938

Use PIN 004789 and after



INDEX MODEL L47, M47, N47 - ALL
RM44YR - PIN 043050 AND AFTER ~ BEFORETHIS FiN

ATTACHMENT DRIVE

% . PULLEY (TRACTOR]




DEX

A
@@O‘)(ﬂhwm_\_xm

PART NO.
C34718
C34719
C28105
195-533
187-1036
C27120
C27096
C23949
C31606
C31500
C31 501
111-375
131-938
C36862
C31608
C12251
111-366
195-525
131-1352
111-371
C14768
195-105
C27093
C28977
C26405
138-106
C10821
195-541
C33702
C16745
C30642
111-101
131-834
132-310
131-1182
C26090
C27109
C16714
113-410
C24321

MODEL L47, M47, N47 - All

RM44YR

- PIN 043050 AND AFTER  BEFORE THIS

DECK, BELTS, AND BACKSIDE IDLER PULLEY

DESCRIPTION
COVER -deck belt L.H ... e e, 1
COVER -deck belt RiH. (ShOWN) ..o e e 1
RING = FeIAINING ..o e et e e e s ennt e aas e naee s 4
A SHER - 1 27 e e e e e 4
SCREW - 1/47 x 112" self-tapping....ccooii e 8
BELT - drive B0.427 ... e e e e e 1
LN L 11 PP 2
BELT - mower deCk ... 1
SPRING - tBNSION .. ..ot e et e 1
ROLLER - anti-SCalp, FBaY ... .o e e e e e 2
SPACER - SIEEVE ...ttt e e e e e 2
BOLT - 3/8" - 18 X 3" CAIMIAGE .. .ei et ettt et e 1
NUT-3/8"-16flange lock ... ... ... .. . . . . 3
DECK - MmOwWEr ... ... .. . e e e i 1
PLATE -idler.... ... ... . o o o il et e it e e 1
PULLEY - backside idler... .... ... ... . . . o e e e 1
BOLT -3/8"-16x 1-1/4" carriage. ... ... .. . . ol e e 1
WASHER - 3/8" .. . o il n et e i e e A
NUT-3/8"-16flange lock ... ... ... .. . . . . 2
BOLT -3/8"16x 1" carriage .. ... ... ... . .. o o ol A
SPACER -sleeve... ... ... .. . o e e A
WASHER - 1/27 . o o il i e i i e e 1
DEFLECTOR -chute .. ... ... .. . o ol o il iir s i e i 1
ROLLER = 77 fTONE oo e e e e e 1
SHAFT = TOlE .o e e e e e e 1
PIN - 10l 3/18" X 2= e e e e e e 1
PIN - CleVIS 127 X T e e e e e e 4
WASHER = 5787 .o e e e e e e 1
WHEEL - anti=SCalp, TrONt.. oo et b srat e st 2
2T I T3 Vo T Lo = O 3
S o | S0 Vo T 2
BOLT - 1/4" - 20 X 5/87 CAITIBQE veitceee et eeer e veee s vees s srees e e rn e aenereeens e e 5
O P A T =T o - OSSR 5
PIN = COMBE .o e e e e e e e eae e e e en e s 2
I L o o 1
PULLEY -idler, drive belt.......... e, 1
IDLER ARM ASSEMBLY ..o e e e 1
BUSHING - SIEEVE ..o e e e 1
BOLT - 172" - 13 X 11727 e e e e e 1
SPRING -idler, drive Delt.. ... e e 1

PN



DEX

IMDEX

MODEL L47, M47, N47 AND RM44YR ROTARY MOWER AXLE AND
MOUNTING BRACKETS
L47, M47, N47 - ALL
RM44YR - befere PIN 043050

AXLE AND MOUNTING BRACKETS
RM44YR - PIN 043050 and after

OB v
S D) & o
Parh SRR SR oW i[&,'**-iéj,,fy**@@
‘///) |‘+@ fﬁ { '/a
L ' q
e .
Lo \© @ ,.2\"{\\ 5
éD . e g '&\.\ 1
W - 4
Iy -"’Q'\\\ /@)
®oEL
-~ - ‘EIF:“—::‘_‘ \'f(a/?j
C @
é [t
' L



DEX

A
LOODNO'JCH-POJM—\m

PART NO.
C10821
C10898
195-533
C26736
C16745
131-1181
C27108
C14932
111-101
192-19
129-101
C20005
€10482
138-86
C27115
C15278
138-99
C27118
C27118
€19088
131-1182
111-517
131-1308

PART NO.
C10821
C10898
195-541
C31498
C31492
131-930
C36867
C14932
111-340
121-228
192-19
131-838
C20005
C10482
138- 96
C36871
C15278
138-99
C27118
C27118
€19088
131-1182
111-517
131-1308
C34734
111-132
131-911
C20005
€10482
138-86

MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

AXLE AND MOUNTING BRACKETS
L47, M47, N47 - ALL
RM44YR - before PIN 043050

DESCRIPTION

PIN-clevis. ... .. . 0 i s e e i e e e e
PIN - SaT0LY o e s
WASHER = 1727 o e et ere e e
WHEEL -gauge ... ... ... . . il et e e e e
BOLT - ShOUIGEE ..o e e e e e e
NUT = 3787 = 16 JOGK ot e et
AXLE = P8I e
BRACKET -axle mounting. ... ... .. ... . . ol
BOLT - 1/4" 20 X 3/4" CAMMIAGE . .wertceer e e et ettt e e
LOCK WASHER - 1747 Lottt
NUT-1/4"-20 0 . o il i eid s e e e e e e
PIN = retainifiig ..o e e e e e
SPRING ... e et e e e s
PIN - 10l 318 X 1 e e ettt e e
FRAME - mounting ... ... ... .. 0 i ol et e e e e e
PIN = retainifiig ..o e e e e e
PIN - 10l 37187 X 1318 e et
BRACKET - suspension adjust R.H. (shown).. ... ... ... .. ... .. ... ..
BRACKET - suspensionadjust L.H .. ... . . ... . . . . .. ..
BOLT - *J" sUSPension adjust...........cociiiii e
NUT = 1727 - 13 100K e et e

BOLT -1/2"-13x 1" carriage. ... ... ...

NUT = 1727 = 13 100K ... e

AXLE AND MOUNTING BRACKETS
RM44YR - PIN 043050 and after
DESCRIPTION

PIN = GIEVIS ... e e e e e e e e
PIN -safety ... .. . . el e e e
WASHER - 1727 e e e
WHEEL - QAUOE ..o ettt
BOLT - ShOUITEE ... ettt et e
NUT-3/8"-flange lock .... ... ... .. .. . .
AXLE - FEAE e s
BRACKET - @xle MOoUNtiNg.. ... oo v ieeiiee v vees s vees e e e e e nnee s
BOLT - 3/8"- 16 x 3/4" carriage (shown) ... ... ... ... ... .. ... .. ... ..

BOLT - 3/8" - 16 x 3/4" flange lock (center support) .. ... ... ... ...

LOCK WASHER - 1/47 e ettt e e s

NUT - 3/8" - 16 flange [0CK . ... oo e e e
PIN -retaining .. ... ... . . il el e e e e
SPRING . ... e e e e et e e e eneen
PIN = 1O 3/ 1B7 X 17 e e et e e e e nnee s
FRAME = MOUNTING . .tttieerie e e e e e er et brree e e e e s s nre e e e aens e
PIN -retaining .. ... ... . . il el e e e e
L I o 1T 1 A G RS
BRACKET - suspension adjust R.H. (shown)...........ccocieiiiiin i
BRACKET - suspensionadjust L.H .. ... . . ... . . . . .. ..
BOLT - *J" suSPension adjust...........ccco e e
NUT = 1727 = 13 100K o e e et e e
BOLT - 172" = 13 X 17 GAITIAGE .. c+eeei et eeeeiieee e ceee et et tn e snee et e e e

NUT-1/2"-13lock..... ... ... .. . ...

BRACKET = NGIGNE AGJUSE....ov oo eeeesenees e s oo
BOLT = 5/16” = 18 X 318" _._...ooo oo oo
NUT - 5/16" - 18lange ... .. .. . oo oo e e o e

PIN-locking ... ... ... ... ... .. . o oo

SPRING - compressmn
gL I o[ T G R

...... 1

..... 2



NDEX MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

PULLEYS, BLADES AND SPINDLES
L47, M47, N47 - ALL
RM44YR - before PIN 043050

%
e

j
Y

i
‘\

A

2@

€
PL

%%
G

o

A mm e
\\

A

5

’

a‘/
,f
% .

\

-~ - L
b
.~ o g ~ g
- - o =
I AT T Ay S ®
LI Fat RN
I iy @
e — 7 !
I - - : [l fél F i |
& HE ! ! _ 5 r’\ﬁ_\\,/’l"
v T i o : Rt “ ” ; - {
~ 4
wf ! b A ~ ; !
| i s n e F f
N - I T '\ Y r [
Ly ! < 1o S
P i+ b sy - < hl !
- 17 W f ~ i
» P PR ~
=0 4 - [ -~ \
D R S [ s i
£ LS LT eho= 1 . ~ H
e - - - : — - W ~
e - = JEEE ™ I
[N e 1 ~. [
MRS = P i -
“: h o i — ~!
e e — e -
g v e e 1] P
~ W — T i - |
~. AN e | =, -
~ NN 1 5
~_ t -~ =
TN é | i Il ,/®
e ! . - f
RNy - '—‘j__
®\ ! = /()
.

A= 1 <-”f’
f ;sé\j’ “"/’";—5 e &/@'
“/ /—-';‘:\ ,/-” ///—'
ET S g—@
<§§’;/ S

AFRTER THIS PIN

;]

I8

—_——

—®

I &

®

6



DEX

P A
OLQOD"JO'JU'I-PQDM—\m

WWWWWhRDNNNNNMNNN 2 = a2 a3
MWK 200 @~ PPWN_L,OOO OO =

PART NO.
C17666
C28971
C28972
C25543
126-19
C15763
C1 5604
C27113
113-206
192-21
C10810
C21 581
131-1331
113-206
C15615
C12251
C27108
111-371
195-105
C14768
195-525
131-1181
C14482
C16516
111-366
C25541
C24321
C27109
C16714
C16745
C30649
C26090
113-410
C28226

MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

L47, M47, N47 - ALL
RM44YR - before PIN 043050 AFTER THIS PIN

DESCRIPTION REQ'D
HOUSING - mower spindle (also requires (2) C16516 retainers)..........c... e 3
BEARING - SPINAIE ..o e e e 6
WASHER - bearing seal ... ... ... .. . .l el 3
SHIELD -bearing. ..... ... ... . . el s e s e e e 3
KEY - spindle, #11 Woodruff. ... .. .. . 4
SPINDLE - outboard ... ... .. . il el e 2
SPINDLE - center. ... . . i e 1
BLADE - 15-1/27 . . o o e e 3
BOLT -3/8"x 5/8" NC hex (grade 5).. ... ... .. i (ol it it e e e .6
LOCK WASHER - 3/8" ... . o o il s 18
SPACER -bearing ... ... .. o0 ol el s s e e e 3
PULLEY -spindle. ... ... ... ... .. ... .. .
NUT -jam lock 3/4" NF hex ... ... . . . . ol r e e e 3
BOLT -3/8" X 3/4" NC h8X ..o e e e, 12
PULLEY -drive ... ... o 1
PULLEY -deckidler .... ... . . o o o i it s e e e 1
BRACKET -0l .o e 1
BOLT -3/8" x 1" carriage, short NECK..........cccocvi i e 1
WASHER - 127 2P e e e e e 1
SPACER -idler bracket. ... 1
WASHER - 3/87 ZP ..o e e 2
NUT - 106K 3/87 NC REX oo e e e 3
SPRING -idler, deck Delt .. ... e e e 1
RING = FBIEINET ... e et 6
BOLT -3/8" x 1-1/4" carriage, short neck .........ccccov i e, 1
SPACER - SPINGIE .. ... e e e 3
SPRING -idler, drive Delt........ooooeee e 1
IDLER ARM ASSEMBLY ...ooeiii ittt ettt ettt et eatevnnsesnnsebennnes 1

BUSHING = SIBEVE ..ot et ettt et et et et s ent e ene e enne s nnnes 1
BOLT = ShOUILET ... e e e et 1
VA S HER - 378 i e e et 2
PULLEY -idler, drive Bell..........oooer e e et 1
BOLT - 172" = 13 X 1= 2 e 1
WASHER - SPACET ...t e e e e e 1

PULLEYS, BLADES AND SPINDLES



NDEX MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

SPINDLES AND BLADES
RM44YR - PIN 043050 and after BEFORE THIS PIN

NG

A DANGER O
4 B

SPINNING BLADE

KEEF CLEAR
LU OFF ENSPE WEM vk

CONTACT CAN [AJURE DLCE BFhes KE= wfL AT FCAALL HOTI"h
ULy TOOWE AR W e TA LM BELT
7141 Z)P.OCL « T14LHHENT DRIVE 14

LICCHOAGEMIRT POxITION

e -
.. o e VR_s R NONER  ITTIdN
b S, P R TR T
~ | VINSTRLOLLLT [ OECK FULLE
L | aND CLET PLU__EY 8% *HOWH
PolLEr A HUTAT= IDL=H PIed’ aHM SME
o - W1 UISEHEL L f4) ATTAT HMZRT
s = R 2Lt F
E]
= SVLOLBLE ¢FE™r THAT THE
= - = SHIA M AT [T HE_T < POUREH_ Y _ES1=0 11
5 Per o TReETUT FafH I FY b0 TAIST INBELT
FLYING DEBRIS I =z
-
OPERATE MOWER ONLY - -4 e
o
WITH CHUTE EXTENSION -7 2
OR GRASS CATCHER ~. 7
\‘\_///

A WARNING

FLYING DEBRIS
QOPERATE MOWER ONLY
WITH DISCHARGE CHUTE
GUARDICOVER OR COMPLETE
GRASS CATCHER IN PLACE.
OEDRIS MAY CAUSE INJURY




DEX

P A
OLQOD"JO'JU'I-PQDM—\m

—_
W h =

=2 RN BN U B L

PART NO.
NSS
C28971
C10810
C25542
C31452
192-21
113-209
C31566
C29431
C31571
113-206
C36868
25544

C27090
C12519
321-6210
C31087
NSS
C31086

MODEL L47, M47, N47 AND RM44YR ROTARY MOWER

SPINDLES AND BLADES
RM44YR - PIN 043050 and after BEFORE THIS PIN

DESCRIPTION REQ'D
HOUSING — spindle (use C17666 and (2) C16516) .......ccoovieeiiies e 3
BEARING - SPINAIE ..o e e e 6
SPACER-bearing ... ... ... oo o il el e e e e e e .3
ADAPTER -blade ... ... ... . 0 ol e e e 3
WASHER - 3/8" X 27 .. . el ed e e e e e e 3
LOCKWASHER - 3/8" ... . . ol il il e e e e s e 15
BOLT -3/8"-16 x 1-1/2" (use 35ftIb. ortorque) .. ... ... ... ... ... .. ... .. 3
SPINDLE - outboard ... ... ... . i il ch i i e s e e e e e 2
SPACER -spindle ... ... ... .. . e e .3
BLADE - 15-1/27 .. . o i il el en e e e e e e e 3
BOLT -3/8"- 16 x 3/4" (use 15 ftlb oftorque) ... ... ... ... .. . 12
SPINDLE - center. ... ... . ool il id con it e eein e e e e e e 1
SHIELD -bearing. ..... ... ... . 0 el e e e e e e 3
DECALS

DECAL -drive belt ... ... .. 0 i it s e e e e e A
DECAL -"NO Step”™ ... .. o0 o ol il el h e e e e e e e 1
DECAL - cutting height ... ... ... . . . A
DECAL - “Spinning Blade™ . ... ... . . . e e 2
DECAL - "Flying Debris”™ (use C3T0BB)........ccccoiviei it e e e 1

DECAL - “Warning” (RMB4AYR) .........ooveieeeooeeeeeseeeseseeesseeeees e sees s sseseseeess e sees e 1



